L ‘ S SRR T : 4 & :
L : . I - ) L S - ‘\
. CANADIAN THESES ON MICROFICHE eI
R . g S : o S REERY R \ . ," « L
B P O S R IISBN. 7
.~ THESES CANADIENNES SUR MICROFICHE ,
) .w . g - A‘. | :
& - 1 A B L ! ) .
P T . A " 4 2
o - Y i N
l* Natlonal lerary of Canada , '_ Blblnotheque rf\anonale du Canadg L ’
. Collectnons Developmen? Branch Dnrectlon du developpement des collectuons P - :
Canadian Theses on: e ’ Servnce des théses canadrennes ' i :
; @Mlcroflche Servuce N sur m)croflche e . oo o ‘
’ : Ottawa, Canada B S ST ‘ SN e o A g
CKIAONG: o A e e " P
S e T e R : . v
RN LA RS S S U -
! S .f.;;t’r""J, ~‘f" 'hs'ff:~f‘_ﬁ. : ¥
T NOTICE LA AVIS R VR .
The quahty of thns mncrofrche is heawly dependent La quallte de cette mICI'OfIChe depend §randement de ', :
[...]
Food process1ng 1ndustry 1s one of the most 519n1f1cant sources
of 1ndustr1a1 wastes and wagte waters Process1ng of raw agrlcu1tura1
mater1als into food products generates wastes wh1ch are characterized
by h1gh vo1ume and/or»h1gh organ\c strength ‘The amounts of wastes

assoc1ated with product1on of certa1n food products /(e.g. cheese) often

'_'exceed severa] fo] the amount ‘of the f1n1shed product

Most of the food process1ng p]ants are 1ocated at or near,

1arge commun1t1es and in many 1nstances,-a prov1510n 1s made for
their waste to pe treated by the mun1c1pa1 sewage treatment piant.}
'w1th the incre se in’ product1on level, there is a correspond1ng
increase in t e vo]ume (not necessar1]y the strength) of d1scharged
v11qu1d In many 1nstances this resu]ts in over]oad1ng of the work1ng
capacity of a mun1c1pa1 treatment plant Somet1mes, toxic mater1als
m1ght be present in d1scharged 11qu1d creat1ng operational’ d1ff1 u1t1e
as we]] as “a hea]th hazard.

| Because of the 1ncreased cost of'waste treatment, most'muhicipa- '
lities now require that the organic strength of discharged Téquid

be equ1va1ent to that obta1ned from mun1c1pa1 secondary treatment |
“In order to achieve th]s level, genera]]y at 1east 85% of BOD must be
‘removed, in comb1nat1on with sufficient reduct1on in sed1mentab]e
suspendéd solids. |

A]though 1ndustr1a1 wastes can d1ffer in the1r compos1t1on,

their characteristics and-organlc strength are described in common



ks S e R S St A Y b e o LR P s ) . . : v
G i s s S O IR v oy sl P

R )

>

)

terms, such as biochemlcal oxygen demand (BOD), chem1ca1 OXygen '
demand (COD), we1ght of suspended solids, pH, |
| Ma1n problens assoc1ated w1th the treatmené*of the food process1ng

wastes are thelr 1arge~vo]umes and 1ow organdc strength. Bécause of
the1r volume re]at1ve1y large treatment 1nsta11at1ons are requ1red
resu1t1ng in h?gh capita] 1nvestment Reduct1on in the size of the

; treatment p]ant cou]d be ach1eved by 1ncreas1ng the rate of waste

| \stab111zat1on e.g. by. 1ncrease of the treatment temperature MaJor1ty
of the anaeroblc ‘treatment p]ants operate at 25- 30O temperature ) |
range It has been documented that the 1ncrease 1n d1gester temperature

" to. 35- 37°C resulted in s#gn1f1cant 1ncrease in waste ut111zat1on.
v There has been a 11m1ted\amount of research 1nd1cat1ng that
effect1ve anaerob1c treatment can be ach1eved w1th Stz g organic wastes

™~

at a temperature range from 35 to 60°C rate of m thane gas format1on

was. suff1c1ent to ma1nta1n the d1gester temperat‘ e.. However, there is
no 1nformat1on ava11ab1e c0ncern1ng the. eff1c1ehcy and et nom1cs of
treatment of d11ute food process1ng wastes at temperatures at or
a0%, | ' ; | o
D11ute wastes may not be cons1dered to be su1tab1e for economical
methane product1on ‘Because of this uncerta1nty and/or lack of data,
no spec1a1 attempts have been made to eva]uate the techn1ca1 aspects of
i methane gas productlon in the overa]] econom1cs of the anaerobic treat-
,ment of-d11ute'wastes. Furthermore, most of the attention was devoted to
the actua] rate'pf\wasteestabi]tzation,'whi]e'no attemptstwere made to
stimulate'methane gas:production by increase in temperature, by'addition

\
!
s

“of nutrients, etc.



/8

S Reéearch 0b3ect1ves e

This study was concerned with the anaerobic digestion of d11ute

A food process1ng wastes as a possib]e a1ternat1ve to. currently used
.waste treatment techn1ques. The . effect1veness of{:?e waste stabi]i-

_ zat1on was stud1ed in relation to two treatment temperatures and the

rate of product1on of methane’ gas an economica11y valuable productv

Cof the ‘proposed’ treatment. »‘,‘} o

- The spec1f1c obJectives of th1s study were:

(1);§;Z§:iglg;te the degradat1on of dilute comp1ex organic .
: Al
‘ astes (typ1f1ed Qy 51qu1d wastes from a meat process1ngx

~ operation) under anaerob1c cond1t1ons as a fuact1on of
B temperature at 40 c and 50 C,\»
(i1) to evaluate the effect of hydrau11c 1oad1ng rates on the

'degree of degradat1on of these comp]ex organ1c wastes at

R 40°¢ and 50°C;.

(iit) 'to estab11sh ‘and evaluate cond1t1ons for max1mum methane

gas product1on at 40°C and 50" C
(1v) to develop and eva]uate an econom1ca1 model for anaerobic

treatment of’ complex organ1c waste at 40°C and 50°C. ¢

R



CHAPTER 2
LITERATURE SURVEY

d-2 ¥ Character1st1cs of Food Processing Wastes

Dependihg upon the type of - the food proéessing plant, the

character1st1cs of . 1ts waste- exhibit extreme variat1ons The BOD

level m1ght be as low as 50 - 100 mg/1 or as high as 100 000 mg/1.
Suspended so11ds may range from a]most 0 to 110 000 mg/l Some

‘[wastes ‘such as found in- veqetab]e process1ng, are hlgh1y ac1d1c
‘ (pH.3‘5).wh11e others=- e.q. those originating from potato

. prooessing = are highly alkaline (pH 11.0). The mineral nutrients

necessary for themmicroorganisms are lacking in some types while

excessive levels of toxicity are present in other wastes. Thus,

for an optimum design of#the most suitable method of food processing

~ waste treatment, all these factors must be carefully considered.

Tabletl'SUmmariies major food~processing wastes, their origin,

' character15t1cs and a typ1ca1 treatment used.

2.2 WaSte Treatment Methods

Methods available for the treatment of almest any kind of waste

~can be broadly categorTZed as physical and bfo]ogieal. The latter can

e

be further divided'into two senarate treatment groups, aerobic and

zanaerobic depend1ng respect1ve1y on the need for presence or absence

of oxygen for eff1c1ent treatment Obv1ous]y, no one treatment would
comp]ete]y sat1sfy all the needs when dealing with complex ‘processing

wastes.‘Almost all treatment Systems are comprised of the comb1nat1on ‘

ofhdifferentiohysicallahd biolggi;alwtreatment stages. Whatever system'

e

_is being used, its prime objectives remain the same, namely to decrease

L s

/



L

o

RS S

W o

9

s, e

-

*juawjesuy |esiboy

* s93euphy

*Butyoue|q

-01Q dJ1QqoJ4ae ‘uojjedb - -0qJeD PaA[0SSLp pue A43snpuj
. =jadl Aeads “bupusaudg SpLL0S papuadsns ul yb1H ‘buL3and bul|asy i 038304
. *J933ew diuebuo *sa(qe3abaA pue syinay | _
‘uopjebruadl Aeuds PaA|OSSLp pue |eplo[|0d jo bupyoue|q pue Bupoinf A43snput
‘buiuoobe| *buluaausg *spL]0s papuadsns ul ybLy - ‘bul3zno Cbutumiuaj bupuuey
"suaxoLyd Jo buyotd
. : _$433eM yseMm pue 3seadb
//.co_pmmm_n JLqod *sle) pue ‘Suldl  ¢SIIBSUIPUOD UL SINPLSAU .
-geue ‘uojjeJdl|if buly -o4d 43y30 ‘poo[q ‘ual fsjej pue .sauoq jo but A4y snpuy
=3¥0143 ‘uoljelo|s J0/pue =3t Ojuebuo papuadsns  =dapuad *Ssjewlue jo Bul Aa3nog
.m:wﬁpwwm ‘buluaauog - pue paA|OSsLp ul ybly -433ubneys wmv;mxyooum pue jeay
*abpnys VWum>wuuw ‘uoijed; ..umouucp pue je4 ‘u}9] *Asym pue *y|Lw
=Lt BuLyI 143 ‘uoijeuse -ouad Ajulew ‘usyjew o1  -4333AQ *y|iw pajededss A43snpug
‘juaugead] (esjbojoig -uebdo paALOSSLP UL YBLH )L LWw SLOYM O Suoliniig Adyreg
*sdoys ~ *syonpoud J1ayy
30 uoL3sabip ‘sud3|L4 40 S3YodelS pIJUBULDS
bui¥otu3 fuorjebnyiaz pue uaboujiu ulejzuod ‘uotje||L3sip |oyoole -
-u3d J40 uoljeuoderd Ag _*d0g pue sp}|os djuebuao woudj anplsad fureab jo Aagsnpug
UOLIPAIUIIUOD ©AUBA0IIY paAfossip up ybLy - Burssaud pue buidasys UO L 3RFUIWID
prmawmm;h.ﬁmuvnxw SJ13SL4a30RdRY) JO[EY 93SeN JO ulblug

AHNmH NETE ;mppov. Jualnead |

pue Lmuum;m;u *ulbldag “sajseM bulssasody poo4

i1 alqeL

Ad3snpuj



the initial organic strength of the waste to an acceptable level.
N . ‘,,/

The following overview of the available methods for waste treatment

has been summarized from several textbook references (Eckd.fe1der

and 0'Connor, 1961, Nemerow, 1971, Fair et al., 1968).

2.2.1 Physical Methods of Waste Treatment

When déa]ing with food processing wastes, a physical treatment,
such as screening or flocculation, is widely used as a pretreatmenf.
Filtration or sedimentatfoh may be used as a final "polish" treatmentn
after some kind of biological stabilization before wastes discharge
into a body of water. Several types of physical treatments are common.

(a)/Screening is used to remove coarse particles, It is widely

used i frﬁit, vegetable and potato processing plants.

b) Flocculation refers to the aggregation of small paftic]es

into larger ohes.'Depending on the waste characteristics, chemicals
m‘ght be added to ihduce aggregation and settling of fine suspended
atferAand co]]oid51 substances. Ferrous oxide, due to its ability to
flocculate %éts, is widely used in meat processfng waste treatment.
| (c) Floatation method of removal df finely divided suspended
//( . solids and particles is characterized by the injéction of fine gas
. bubbles into the 1iqqid phase. As the bubbles attach themselves to
the particu]ate.matter, the aggregate increases in size and thevbuyoént
" forces acting on the combined particles and gas bubbTes cause the
particle Qo‘rise to the sdrface; This.method is applied mainly for the

'removal of suspended matter ahd for concentration of biological sludges.

(d) Sedimentation is a removal of suspended particles by gravity

séttlinj. It also has an application for grit removal, particulate
J . ' : '



matter in a primary settling basin and bioTogica] floc removal in
-an activated sludge basid. | |

(e) Filtration is mostly used for a final removal of suspended
solids remaining atter the biq]og?caf or chemical treatment. The process
consists of fsand and gravel” or fine silica sand filters. Its greatest
use is for the treatment of municipal water and industrial brdéess
water. When combined with the biological treatment such as a trickling
filter, it can'proride two treatmedts in a single pass, e.g.\bio]dgical

stabi]izhtidn and suspended solids removal,

2.2.2 Aérob]c Waste Treatment

The oxygen demand in discharged industrial wastes is basically
exerted by three d1fterent c1asses of materials (Annon., 1969):
(i) Carbonaceous organ1c matter that is used.as a food’ substrate
by m1croorgan1sms.

’(ii)\OXidizable nitrogen compounds derived from ammonia, nitrite
and organit nitrogen compounds. It serves as a nitrogen |
source forrdifferent t}pes of microorganisms,

l'(iii) Chemical reducjnq compounds such as sulfite, su]fide'and
ferrous iron,
in'the aerbbic treatment, oxygen is supplied to.the substrate
by mechanical means such as circulating pumps and injection of compressed
atr to support microbial metabolism and growth, thus resulting in
conversion of the various waste materia]s‘to biomass. The‘aerdbic

digestion treatment can be carried out in several typical facilities.

(a) Aerated lagoons are mixed reactors that are operating on

a f]ow-through basis and do not employ cell recycling. They consist-



of a large, shallow earthen basins mixed and aerated by surface
aerators. The removal and/or stabilization of the waste 'is achieved
through conversion of the comp1ex was te to bacterial mass and C02. This
type of treatment must be followed by sedimentat1on or other means of
separating m1crob1a1 mass from the d1scharged effluent

(b) Act1vated‘s1uQQgAtreatmeht employs the use of mechanical

aerafors.and/or compressed air or oxygen to increase the efficiency
of the process In contrast to the aerated lagoon, after a specific
period of time a port1on of the liqu1d is w1thdrawn to a separate
tank and allowed to settle Part of the settled sludge is later
returned to, the reactor to maintain relatively stable microflora.

(c) Aerobic dlgest1on applies tofaerobic destruction of in-

4

o

soluble organie wastes in a slurry reactor. It is used to remove excess
~activated siudge fdrmed duriag the treatment of soluble wastes. In this
: process, the s]udge is aerated for an extended per1od of t1me in an
open tank us1ng convent1ona1 air d1ffusers or surface aerators.

The advantage of this process is that it could be either batch or

continuous operation, but in the latter case, it must be followed

by a separate settling tank.

(d) Trickling filters consist of a bed of coarse permeable media
such as rock or plastic ba]]s.TWhile the waste.effluent f1lows through |
the filter, it eomes into contact with microflora attached to the media.

.The organic materia] is absorbed and utilized by these organisms.
As the thickness\of slime containing the microbial flora increases
during extended %glter operation, the oxygen is more rapidly utilized,

creating anaerobié\conditions near the bottom of the filter, This type =

A



of waste treatment provides a large surface area for the microbial growth
. and is very stable to organic and hyqrau11c shock loading. At t1més, it is
ﬁécessary to backwash the filter in grder to Eemove some of the |
excessive microbial mass build up.

(e) A rotating disc contactor is based on the ééme\principle

as the trickling filter..A massive microbial buildup is developed

and éttéched to a matrix which comes into contact with the effluent.
The matrix consists of parallel circular diécs attached‘perpendicularly
to'a horizontal shaft which passes through their center, The discs

are usually constructed from high density polyethylene. During

the operation, these discs are abproximate]y‘ha1f ipmersed‘and‘rotate
‘at a bre-determined speed. The rotation acts as a mixing device, énd

{¥ providés constant shear force. causing continual sloughing of the stabi-
lized organic matter. These discs also functipn‘as aerators. As %ﬁgy
rise from the solution, a thin liquid layer rehains.oﬁ the disc surface
absorbing thé-oxygén as ip'passes'through the air. Reimmersion returns
this higﬁ]y aerobit 1ﬁqhid info fhe reactor thus increasing the oxygen

content,

2;2.3-Anaerobic Waste Treatment

| The anaerobic treatment is described as a micrébia] stabilization
of a comp]éx organic waste in the absence of oxygen. This process.canH
,be;d1v1ded 1n§o~two sequeﬁ??;Twﬁfgges,-each.bemng carried out by a
different group of organisms specific to the particular stage. The
" general anaerobic wa§te degradafion‘flow diagram is presented in |
. Figure 1. In the first,stagé of the proceésu the complex organic matter

-is hydrolyzed by the non-methanogenic orgahisms into a variety of organic



@

acids atilized by methane producing organisms in the methanogenic
stage, with the end product being CH4 and COZ'

N

Non-methanogenic Phase

.

Methanogenic Phase

methanol, ethanol

»

4
formate, acetate \ |

orgahic was te -1 butyrate, propionate-4—+ CH4 + 602
matter | valerate, caproate

|

"Figure 1. Schematic of anaerobic digestion.

The anaérobic waste treatment methods cij be.classified into three
bnbéa‘categories'- anaerobic lagoons, septic tanks and anaerobic
digesters{f o p

(a). An anaerobic lagoon consists of a large earthen pond

L

open to?the:étmosphere. Since the anaérobic process requires

the absence‘pf'oxygen, it takes place benea?h the surface, while

aerobic treatment taﬁes.place in the top layer. The operating

10



temperatures are generally low, resulting in aﬂlong retention
~ time required to achieve sufficient breakdown.

(b) A saptic tank is an enc1osed anaerobic system wherc

settliing solids are held sufficiently long to undergo partial or
complete digestion, The gaées produced are released to the-atmosphere,
while the stabilized waste {s periodically discharged. Simi]arly;‘

as for the anaerobic lagoons, the temperatures of the: treatrent
depend on ambient conditions resulting in long retent1on periods.

(c) Anaerobic digestion refers to the process operated. above

{crobial

ambient temperatures. The gas formed in the process of
waste stabilization can be co11ected and used for heat1 purposes.
The increase in operating temperatures increases the ratd of biological
stabi]izatiqn resulting in decreased retégtion time. Tﬁe treatment
unit can be considerably smaller 1n size as compared to lagoons.

1

Newer developments, such as an anaerobic contact process,
greatly increased the‘feasibi??ty for treatment of dilute industrial
wastes. In pring%p]e, this process is analogous to the activated
sludge treatment in tha; biological solids present in the final
e%f]uent.are concentrated by sedimentatioq and portion is returned
to the reactor. By maintaining a high concentration of microorg;nisms